
 

WATER QUALITY INFORMATION BULLETIN 

 
Highlights For September 2011 

 
 
 

 
 

 Agenda: No regular business meeting will be held in September. The annual Commission planning 

retreat will be September 12-13, 2011 at the Hilton Fort Collins, 425 W. Prospect Road, Fort Collins, CO 

80526 
  http://www.cdphe.state.co.us/op/wqcc/Meetings/Agenda/wqag.html 
 

 Notice of Rulemaking Hearing 

 Colorado’s Section 303(d) List of Impaired Waters and Monitoring and Evaluation List,  
Regulation 93 (5 CCR 1002-93) 

  http://www.cdphe.state.co.us/op/wqcc/Hearings/Rulemaking/93/93Notice2011.pdf 
 

 Notice of Administrative Action Hearing 

 2012 Financial Assistance Intended Use Plans 
  http://www.cdphe.state.co.us/op/wqcc/Hearings/AAH/IUP2012/NoticeIUP2011AAH.pdf 
                                                                                                                      

 Notice of Issues Scoping Hearing 

 Classifications and Numeric Standards for Arkansas River Basin, Regulation 32 (5 CCR 1002-32) and 

 Classifications and Numeric Standards for Rio Grande River Basin, Regulation 36 (5 CCR 1002-36) 
  http://10.1.0.61/op/wqcc/Standards/StdsReview/Regs32-36/NoticeISH2011.pdf 
 

 Notice of Informational Hearing 

 Public Comment Informational Hearing 
  http://www.cdphe.state.co.us/op/wqcc/Hearings/IH/Publiccomment2011.pdf 
 

 Notice of Final Adoption 

 Colorado Discharge Permit System Regulations. Regulations 61 (5 CCR 1002-61) 
  http://www.cdphe.state.co.us/regulations/wqccregs/index.html 
 

 Summary of Proceedings/Motions (DRAFT) 

 Water Quality Control Commission Regular Meeting, August 8, 2011 
  http://www.cdphe.state.co.us/op/wqcc/Meetings/MeetingSummaries/1108SUM.pdf 
 

 
 
 
 
 
 
 
 
 
 
 

PUBLICATION DATE: September 1, 2011 

 

http://www.cdphe.state.co.us/op/wqcc/Meetings/Agenda/wqag.html
http://www.cdphe.state.co.us/op/wqcc/Hearings/Rulemaking/93/93Notice2011.pdf
http://www.cdphe.state.co.us/op/wqcc/Hearings/AAH/IUP2012/NoticeIUP2011AAH.pdf
http://10.1.0.61/op/wqcc/Standards/StdsReview/Regs32-36/NoticeISH2011.pdf
http://www.cdphe.state.co.us/op/wqcc/Hearings/IH/Publiccomment2011.pdf
http://www.cdphe.state.co.us/regulations/wqccregs/index.html
http://www.cdphe.state.co.us/op/wqcc/Meetings/MeetingSummaries/1108SUM.pdf


 
1 

A.  PERMIT ACTIONS 

 
1. PERMITS SENT TO PUBLIC NOTICE ON AUGUST 19, 2011 –  

 COMMENTS DUE BY SEPTEMBER 19, 2011 
The website to view public notices and drafts: 
http://www.cdphe.state.co.us/wq/PermitsUnit/PUBLICNOTICEpage.html 

 

2. DISCHARGE PERMITS ISSUED – JULY 2011 

 
PERMITTEE PERMIT NO. COUNTY DATE ISSUED 

 

Pioneer Natural Resources USA CO-047767 Las Animas 07/01/2011 
Town of Berthoud CO-047007 Weld 07/18/2011 
City of Rifle CO-048151 Garfield 07/18/2011 
Aircraft Service International, Inc CO-048839 Denver 07/18/2011 
Town of Wellington CO-046451 Larimer 07/22/2011 
Woodmen Hills Metro Dist CO-047091 El Paso 07/22/2011 
Union Pacific Railroad Co CO-047554 Gilpin 07/28/2011 
Rosewood Hills Property & Homeowner’s Assoc CO-047945 Teller 07/28/2011 
WGR Asset Holding Co, LLC CO-048593 Adams 07/29/2011 

 
3. GENERAL PERMIT CERTIFICATIONS – JULY 2011 

 
PERMITTEE PERMIT NO. COUNTY DATE ISSUED 

 

Tricon2, LLC COG-073764 Archuleta 07/01/2011 
Naranjo Civil Constructors, Inc COG-073769 Boulder 07/01/2011 
KR Swerdfeger Construction, Inc COG-073772 Denver 07/01/2011 
Waner Construction Co COG-073773 Arapahoe 07/01/2011 
Hamon Contractors, Inc COG-315239 Denver 07/01/2011 
Stonegate Village Metro Dist COG-641142 Douglas 07/01/2011 
JE Dunn Construction Co COG-073765 Adams 07/05/2011 
ASI Constructors, Inc COG-073766 Pueblo 07/05/2011 
Hydro Construction Co, Inc COG-073767 Logan 07/05/2011 
Fiore & Sons, Inc COG-073768 Summit 07/05/2011 
Territory Unlimited, Inc COG-073770 Arapahoe 07/05/2011 
Asphalt Recycling & Stabilization, Inc COG-073771 Douglas 07/05/2011 
Whiting Turner Contracting Co COG-073778 Boulder 07/05/2011 
Kiewit Western Co COG-315240 Denver 07/05/2011 
Columbine Hills Concrete Inc COG-073776 Summit 07/07/2011 
Naranjo Civil Constructors Inc COG-073777 Denver 07/07/2011 
Public Service Co of Colorado COG-073779 Chaffee 07/07/2011 
Public Service Co of Colorado COG-073780 Rio Blanco 07/07/2011 
W/J Metro Dist COG-603188 Pitkin 07/11/2011 
United Companies of Mesa County COG-500255 Delta 07/12/2011 
Utsler Real Estate Investments COG-603189 Douglas 07/13/2011 
Denver Transit Construction Group COG-073028 Denver 07/15/2011 
SaBell’s Enterprises, LLLP COG-073781 Arapahoe 07/15/2011 
JBS Pipeline Contractor COG-073785 Weld 07/15/2011 
Wildcat Construction Co, Inc COG-073786 El Paso 07/15/2011 
Crow Creek Construction, LLC COG-073787 Larimer 07/15/2011 
Tezak Heavy Equipment Co, Inc COG-073791 El Paso 07/15/2011 
Weeminuche Construction Authority COG-073793 La Plata 07/15/2011 
Enterprise Gas Processing, LLC COG-604103 Rio Blanco 07/15/2011 
Energen Resources Corp COG-604104 Archuleta 07/15/2011 
Public Service Co of Colorado COG-073782 Alamosa 07/19/2011 
Kissner General Contractors COG-073586 Delta 07/21/2011 
Hydro Resources Mid Continent COG-603110 Statewide 07/21/2011 
Upper Eagle Regional Water Authority COG-603187 Eagle 07/22/2011 
American West Construction, LLC COG-073788 Boulder 07/26/2011 

http://www.cdphe.state.co.us/wq/PermitsUnit/PUBLICNOTICEpage.html


 
2 

A.  PERMIT ACTIONS (cont.) 
 

3.  GENERAL PERMIT CERTIFICATIONS – JULY 2011 

 
PERMITTEE PERMIT NO. COUNTY DATE ISSUED 

 

NDG Constructors COG-073790 El Paso 07/26/2011 
Big Valley Construction, LLC COG-073792 Grand 07/26/2011 
T Lowell Construction, Inc COG-073796 Logan 07/26/2011 
Pirnack Walters Enterprises, Inc COG-073797 Arapahoe 07/26/2011 
Haselden Barton Malow COG-073783 Larimer 07/28/2011 
Asphalt Recycling & Stabilization, Inc COG-073771 Douglas 07/29/2011 
State of Colorado COX-631045 Gilpin 07/18/2011 

 

B.  STORMWATER DISCHARGE GENERAL PERMIT CERTIFICATIONS – JULY 2011 

 
COR-010000 Light Industrial Activities   8 

 COR-020000 Heavy Industrial Activities  0 
COR-030000  Construction Activities                 114 
COR-040000 Metal Mining    0 
COR-060000 Recycling    0 
COR-070000 Non-Standard MS4   0 
COR-080000  Cherry Creek MS4   0 
COR-090000  Statewide MS4    0 
COR-340000 Sand and Gravel Mining   1 

   No Exposure Certifications  1 
 
 Stormwater permit applications, guidance documents, general permits, etc, are available at: 
 http://www.cdphe.state.co.us/wq/PermitsUnit 
 

C.  ENFORCEMENT/CIVIL PENALTIES/CONSENT OF SETTLEMENT AGREEMENTS 
Documents related to the below enforcement actions are available for public inspection at the Division. Copies of the 
below actions are available upon written request to the Division or, in most instances, may be obtained from the 
Divisions’ Enforcement Action website: http://www.cdphe.state.co.us/wq/enforcement/index.html 

 
Regular enforcement updates are also available on Twitter (http://twitter.com/WQCD_Enforce) 

 

 

 1. ENFORCEMENT – NEW ACTION 

 

RESPONSIBLE PARTY ACTION COUNTY DATE 

Shingles 4 Recycling Stormwater – Order for Civil Penalty Denver 08/02/2011 
 

Harvey Steamboat, Partnership, Ltd Stormwater – Notice of Violation/  
Cease and Desist/ Clean-up Order 
 

Routt 08/16/2011 

S & Z, LLLP (d/b/a Sugar Loafin’ RV 
Campground 

Drinking Water – Enforcement Order Lake 08/23/2011 

 

2. CONSENT OR SETTLEMENT AGREEMENTS TO PUBLIC NOTICE 

  

RESPONSIBLE PARTY ACTION COUNTY DATE 

Seaboard Foods LLC HCSFO – Compliance Order on Consent Yuma 08/16/2011 

 

 

 

 

http://www.cdphe.state.co.us/wq/enforcement/index.html
http://twitter.com/WQCD_Enforce


 
3 

 

C.  ENFORCEMENT/CIVIL PENALTIES/CONSENT OF SETTLEMENT AGREEMENTS (cont.) 
 

3. FINAL AGENCY ACTIONS 

 

RESPONSIBLE PARTY ACTION COUNTY DATE 

Allied Demolition, Inc Stormwater – Expedited Settlement 
Agreement 

Adams 08/05/2011 

 

4. NOTICE OF ENFORCEMENT HEARINGS 

 
NONE SINCE LAST PUBLICATION    

 

D. CONSTRUCTION ACTIONS 

 
1. Site Applications Reviews 

 
APPLICANT TYPE FACILITY DESCRIPTION COUNTY  ACTION 

 
Canyon Creek Estates 
Home Owners Assoc 

Site Application #3638 
(ES.11.42965) 
Amendment 

Conversion from an RBC to an SBR 
with an aerobic digester.  Modification 
of the existing clarifier for use as 
additional chlorine contact volume 
 

Garfield Approved 
07/24/2011 

Southwest Colorado 
Community College 

Site Application #3686 
(ES.11.43181) 
Amendment 

Decrease the capacity of the facility 
and replacement of the existing, 
unlined aerated lagoon system with 
an Eliminate System (attached growth 
bio-reactor) with a recirculating 
trickling filter; effluent discharge to a 
leachfield where additional nitrogen 
removal will occur;  The approved 
hydraulic and organic capacity ratings 
for the facility are 0.006 MGD and 5.0 
lbs. BOD5/day (maximum daily 
averages) 
 

Montezuma Approved 
08/13/2011 

Fox Acres Community 
Services Corp 

Site Application #3733 
(ES.10.41869) 

New mechanical WWTF at the 
existing aerated lagoon site; with the 
two existing aerated lagoons in series, 
existing polishing pond 
decommissioned or reuse; existing 
influent flow measurement, diversion 
structure, effluent flow measurement, 
sequencing batch reactor, membrane 
filtration, ultraviolet light disinfection,  
and aerated sludge holding 
 

Larimer Approved 
08/11/2011 

 

 

 

 

 

 

 

 

 



 
4 

 

D. CONSTRUCTION ACTIONS (cont.) 

 
   1. Site Applications Reviews 

 
APPLICANT TYPE FACILITY DESCRIPTION COUNTY  ACTION 

 
Cheyenne Wells 
Sanitation Dist 

Site Application #3992 
(ES.10.41892) 
(ES.11.43249) Second 
Extension 
 

Extended the site application approval 
until 11/20/2012 

Cheyenne Approved 
08/21/2011 

Town of Palisade Site Application #4427 
(ES.11.43142) 
Amendment 

Installation of a diffuser in the 
Colorado River to meet ammonia 
limits for effluent from the lagoon 
treatment system 
 

Mesa Approved 
07/24/2011 

Town of Nederland Site Application #4972 
(ES.11.43241) 
Amendment 

Elimination of a previously approved, 
but not constructed, treatment 
process train.  Revised treatment 
which includes:  influent and effluent 
flow metering, mechanical screening, 
two-train sequencing batch reactor 
(SBR) treatment system, alkalinity 
addition, tertiary filtration with 
chemical addition, UV disinfection, 
and emergency sludge storage 
 

Boulder Approved 
08/03/2011 

Spring Canyon Christian 
Camp 

Site Application 
#ES.10.42117  
Correction 

CORRECTION #1 (08/11/2011):  
Change average Daily Flow Capacity 
to 0.0134 MGD and Organic Loading 
Capacity to 46.6 lbs. BOD5/day.  
CORRECTION #2 (08/18/2011):  
Following item was inadvertently 
omitted from the original site location 
approval and first correction:  
Individual septic tanks for primary 
treatment at a portion of the camp 
buildings (Hartley Homes Lodge, New 
Fort Shine, Yale Cabin, Princeton 
Cabin, Poundstone Lodge, Pioneer 
Cabin, Antero Lodge) 
 

Chaffee Approved 
08/11/2011 

 

 

 

 

 

 

 

 

 

 

 

 

 

 



 
5 

 

D. CONSTRUCTION ACTIONS (cont.) 

 
   1. Site Applications Reviews 

 
APPLICANT TYPE FACILITY DESCRIPTION COUNTY  ACTION 

 
Town of Windsor Site Application 

#ES.11.42994 
Existing portions of the East Side 
Interceptor: Various lengths of 30-
inch, 27-inch, and 36-inch PVC 
interceptor along Sundance Dr. from 
CR19 to Keystone Dr., Sundance Dr. 
east and south to Hwy 392.  Hwy 92 
south to East Guarden Dr., East 
Guarden Dr. south to Eastman Park 
Dr., and Eastman Park Dr. south to 
the terminus of the existing interceptor 
line where it crosses Poudre Trail Dr.  
Hydraulic Design Capacities of these 
reaches range from 4.0 MDG to 7.1 
MGD(MMADF), Peak Hydraulic 
Capacities range from 8.9 MGD to 
17.1 MGD (PHF).  Proposed portions 
of the East Side Interceptor and 
Kodak Interceptor:  2700 feet of 36-
inch PVC interceptor from the 
terminus of the existing line where it 
crosses Poudre Trail Drive south to 
the Winsor WWTF and 2300 feet of 
24-inch PVC interceptor from the 
Kodak Lift Station (to be disconnected 
as part of this project) to the East Side 
Interceptor manhole, south of Poudre 
Trail Dr.  Hydraulic Design Capacities 
and Peak Hydraulic Capacity for the 
East Side Interceptor and Kodak 
Interceptor are 7.5 MGD 
(MMADF)/23.7 MGD (PHF) and 2.3 
MGD (MMADF)/4.9 MGD (PHF), 
respectively 

Weld Approved 
08/21/2011 

 

2. Plans and Specifications Reviews 

 
APPLICANT SITE APPLICATION FACILITY DESCRIPTION COUNTY ACTION 

 
Tabernash Meadows 
Water and Sanitation 
Dist 

Site Application #4407 
(ES.11.43005) 
Amendment 

Replacement of one of two existing 
manual bar screens with an 
automatic fine bar screen and 
associated solids handling 
equipment; addition of a slow-
turning screw press and 
associated polymer feed system 
for dewatering biosolids 
 

Grand Approved 
07/27/2011 

Jefferson County School 
District No. R-1 – West 
Jefferson Elementary 
School Lift Station 
 

Site Application 
#ES.11.43101 

Lift Station and Force Main.  
Design capacities 0.0017 MGD 
Average Capacity, 0.08 MGD Peak 
Capacity 

Jefferson Approved 
07/25/2011 

 



 
6 

D.  CONSTRUCTION ACTIONS (cont.) 
 

2. Plans and Specifications Reviews 

 
APPLICANT SITE APPLICATION FACILITY DESCRIPTION COUNTY ACTION 

 
Industrial Insulation 
Group, LLC 

Site Application 
#ES.11.42963 

Lift Station and Force Main.  
Design capacities 0.0152 MGD 
Average Capacity, 0.038 MGD 
Peak Capacity 
 

Mesa Approved 
07/21/2011 

Spring Canyon Christian 
Camp 

Site Application 
#ES.10.42117 

Individual septic tanks with an 
Orenco Advantex System with 
AX100 filter units and ultraviolet 
disinfection of effluent for surface 
water discharge.  The system will 
consist of a baffled 30,000-gallon 
influent tank, a 12,000-gallon 
recirculation/blend tank, 1,500-
gallon dosing tank, AX100 textile 
filters, and UV disinfection 

Chaffee Approved 
08/18/2011 

 

E. WATER QUALITY CERTIFICATIONS (Section 401) 

 
Water Quality Certifications, under Section 401 of the Clean Water Act, provide for Division 

determinations that federally issued permits and licenses will comply with the Basic Standards and 

Methodologies for Surface Water, the Basic Standards for Ground Water, surface and ground water 

classifications and water quality standards, and all other applicable water quality requirements for the 

affected waters. 

1. For the purposes of the antidegradation requirements found in Section 31.8 of the Basic Standards 

and Methodologies, the following projects have been reviewed to make a preliminary determination 

of the significance of such projects and a draft certification determination.  Public comment on 

these preliminary determinations will be received for thirty days following the date of publication of 

this newsletter.  More information on the specific projects can be obtained from John Hranac 

(john.hranac@state.co.us), (303) 692-3586) or Christy Pickens (christy.pickens@state.co.us), (303) 

692-3584. The U.S. Army Corp of Engineers (COE) may also review these projects, under Section 

404 of the Clean Water Act, and a list of their current public notice can be found on their web site. 

 

APPLICANT PERMIT # 

 

ACTIVITY COUNTY WATERBODY DETERMINATION 

#4291 Town of 
Basalt/ 40kW 
Basalt Henderson 

FERC Installation of 
hydroelectric 
capability into the 
existing water 
collection system 
above the town's 
water treatment 
plant 

Eagle Captured flow from 
Lucksinger & Basalt 
Springs, Upper 
Colorado River Basin, 
Seg. COUCRF07 of 
Roaring Fork River 
Sub-basin 
 

No new or increased 
impacts to water 
quality. Draft Regular 
Certification 

 

 

 

 

 

 

 

 

mailto:(john.hranac@state.co.us)
mailto:christy.pickens@state.co.us


 
7 

E. WATER QUALITY CERTIFICATIONS (Section 401) (cont.) 
 

   1. Preliminary Determination 

 

APPLICANT PERMIT # 

 

ACTIVITY COUNTY WATERBODY DETERMINATION 

U.S. Department 
of the Army – Fort 
Carson WWTF 

CO0021181 Discharge of 